

Report No. : CTSSA/12776/12
Company : Messrs. SGS (Malaysia) Sdn. Bhd.
No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,
40460 Shah Alam, Selangor D.E.

TEST REPORT

Client : VRG Khai Hoan Joint Stock Company
 Product Description : Natural Latex Powder Free Glove
 Lot No. : 11061211S1
 Sample Quantity : 50 pieces
 Size : Medium
 Test Conducted : Force at Break During Shelf Life and After Challenge
 Test Method : EN 455 Part 2:2009+A1:2011
 Ageing : 70 ± 2 Deg C for 7 days

Size	Sample No.	Force at Break, N	
		<u>DURING SHELF LIFE</u>	<u>AFTER CHALLENGE</u>
Medium	1	10.1	9.4
	2	9.6	10.0
	3	10.1	9.2
	4	9.7	11.6
	5	10.1	9.6
	6	9.7	8.8
	7	10.6	9.7
	8	9.5	9.9
	9	9.2	9.5
	10	10.2	9.7
	11	10.9	11.1
	12	9.0	9.7
	13	9.6	9.1
Median :		9.7	9.7
Requirement :		≥ 6.0	≥ 6.0

SGS LABORATORY SERVICES (M) SDN. BHD.



CHONG KIEN LEN
 B.Sc.(HONS) AMIC
 SENIOR LAB. MANAGER

Report No. : CTSSA/12777/12
Company : Messrs. SGS (Malaysia) Sdn. Bhd.
No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,
40460 Shah Alam, Selangor D.E.


TEST REPORT

Client : VRG Khai Hoan Joint Stock Company
Product Description : Natural Latex Powder Free Glove
Lot No. : 11061211S1
Sample Quantity : 10 pieces
Test Conducted : Powder Content
Test Method : ASTM 6124-01

On testing the samples, the following results were obtained:-

<u>SIZE</u>	<u>Average Powder Mass per Glove</u>
M	0.6 mg

SGS LABORATORY SERVICES (M) SDN. BHD.


CHONG KIEN LEN
B.Sc.(HONS) AMIC
SENIOR LAB. MANAGER

Pg: 1 of 1

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for three months only.

Report No. : CTSSA/13151/12
Company : Messrs. SGS (Malaysia) Sdn. Bhd.
No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,
40460 Shah Alam, Selangor D.E.

TEST REPORT


Client : VRG Khai Hoan Joint Stock Company
Product Description : Natural Latex Powder Free Glove
Lot No. : 11061211S1
Sample Quantity : 10 pieces
Test Conducted : Aqueous Extractable Protein Content
Test Method : EN 455-3:2006

EXTRACTABLE PROTEIN CONTENT

Analysis had been carried out as per your request. We report the following results:

SIZE	PROTEIN CONTENT, $\mu\text{g/g}$
M	49

SGS LABORATORY SERVICES (M) SDN. BHD.


CHONG KIEN LEN
B.Sc.(HONS) AMIC
SENIOR LAB. MANAGER

Pg: 1 of 1